2016 Annual Report

Evanston Public Works Agency

Water Production Bureau

Water and Sewer Utilities

Serving the Community for 142 Years

sy —f Hi There my name is Peter. T |ove water and
B % l‘ccm ‘e ll v a bunch s re{:tso?xs w hue
% T S Pu,'dsrcd"';on , Showers, an\mc\\_s, 2f<c. NMost o(: ol I

- Sas = e B love water for the <ewvironmert |

ATAEE e s -E 2T
.{r

City of
Evanston-




Cover photos, clockwise from top left: National Drinking Water Week 3rd
Grade Art Contest Winners - People's Choice Award, Peter Jankowski, St.
Anthanasius Elementary School, Mayor's Choice Award, Ryan Hecker,
willard Elementary School, Water Spirit Award, Lucy Marinacci, St.

City of
Anthanasius Elementary School. Evanstonr
[...]
service issues and improvement needs.

The Department's total FY 2016 budget was approximately $56.5 million ($41.1
million Water Fund and $15.4 million Sewer Fund). Public Works Agency staff
includes 54.83 full-time equivalents (FTEs).

Year-to-Year Public Works Agency Metrics

2014 2015 2016
Total Water Pumped (millions of gallons) 13,428 13,424 14,519
Fire Hydranis Repaired or Replaced 330 64 345
Water Main Valves Repaired or Replaced 53 71 56
Water Main Replaced or Rehabilitated {miles) 1.7 0.89 2.27
Large Diameter Sewer Rehabilitated (feet) 5,356 5,032 1,908
Small Diameter Sewer Rehabilitated (feet) 6,703 6,298 5,845
Sewer Mains Inspected (feet of pipe) 97,347 96,077 80,094
Sewer Mains Cleaned (feet of pipe) 151,091 150,406 225,966
Sewer Structures Repaired or Replaced 76 91 98

Water and Sewer 2016 Annual Report 1



Introduction

2016 Major Accomplishments

Maintained High Quality of Service

Remained a leader in the public drinking water industry by providing high quality
service to over 400,000 customers in six communities, including vigilantly monitoring
the quality and guantity of water provided to our customers.

Major Water Treatment Facility Improvements

Assured the quality and reliability of the potable water supply by the initiation of
major water treatment plant improvements including chemical feed, treatment
process reliability improvements, and Finished Water Storage Improvements to
address structural deterioration the City's largest clearwell built in 1934,

Digitalization of Plant Information

The initiation of a Computerized Maintenance Management System (CMMS) at the
water treatment plant to more effectively manage long-term maintenance and
replacement of critical treatment plant equipment and structures.

Water Supply Expanded
Expanded Evanston’s wholesale water customer base by successfully negotiating
an agreement with both Morton Grove and Niles.

Completed Water Distribution and Expansion

Improved water distribution system reliability and reduced water loss by expanding
on the current water main replacement and water main leak detection programs.
Goals were to supplement water main replacement with water main lining where
feasible, to improve upon our historical 1% annual water main renewal rate, and to
survey the entire distribution system for leaks on an annual cycle. Completed other
major distribution system improvements including rehabilitation and replacement of
water mains on Sheridan Road between Lincoln Street and Chicago Avenue.

Coordinated Efficient Project Funding

Coordinated capital improvement projects with the Street Resurfacing Program and
with TIF District improvement projects to ensure cost-effective and efficient use of
capital improvement funding.

Designed and Funded Large Diameter Sewer Rehabilitation
Performed engineering design and secured state low-interest loan funding for two
additional large diameter sewer rehabilitation projects scheduled for 2016 and 2017.

Continued Small Diameter Sewer Rehabilitation
Continued the annual small diameter sewer CIPP rehabilitation program at a rate of
at least 1% of the combined sewer system rehabilitated per year.

Prevented Sewer Deterioration with Rehabilitation Program

Implemented a large scale sewer structure rehabilitation program that addressed
deterioration of sewer structures on arterial streets.

Water and Sewer 2016 Annual Report 2



Introduction

Continued Coordination with Street Resurfacing Program
Continued to coordinate the inspection and repair of sewer main and drainage
structures prior to the street resurfacing program.

Continued Preventative Measures for Sewer Mains
Continued preventative maintenance cleaning and inspection of sewer mains and
drainage structures.

Completed Combined and Storm Sewer Inspections
Continued to perform inspections of combined and storm sewer outfalls in
accordance with IEPA requirements.

Increased Storm Water Management Initiatives

Increased storm water management initiatives in compliance with requirements for
National Pollution Discharge Elimination System (NPDES) permit and Municipal
Separate Storm Sewer System (MS4) permit.

2016 Major Goals and Initiatives

Design and Fund Large Diameter Sewer Rehabilitation
Perform engineering design and secure State low-interest loan funding for a large
diameter sewer rehabilitation project scheduled for 2017.

Small Diameter Sewer Rehabilitation
Continue the annual small diameter sewer CIPP rehabilitation program at a rate of at
least 1% of the combined sewer system rehabilitated per year.

Arterial Street Sewer Structure Rehabilitation
Continue the sewer structure rehabilitation program fo address deterioration of
sewer structures on arterial streets.

Coordination with Street Resurfacing Program
Continue to coordinate the inspection and repair of sewer mains and drainage
structures in advance of the street resurfacing program.

Continue Best Management Practices for Sewer Mains
Continue preventative maintenance cleaning and inspection of sewer mains and
drainage structures.

Combined and Storm Sewer Regulatory Inspections
Continue to perform inspection of combined and storm sewer outfalls in accordance
with IEPA requirements.

Increase Storm Water Management Initiatives

Increase storm water management initiatives in compliance with requirements for
National Pollution Discharge Elimination System (NPDES) permit and Municipal
Separate Storm Sewer System (MS4) permit.

Water and Sewer 2016 Annual Report 3



Introduction

Water Treatment Plant Data

Intakes

36/42" — 5,946 long, 28 deep
48" — 5,300’ long, 28’ deep
54" — 5,340’ long, 28’ deep

Suction Wells

2 — 22 diameter x 74’ deep with
traveling screens

1 - 20" diameter x 52.5' deep

Low Lift Pumps

2 — 30 mgd, electric motor driven

3 — 15 mgd, dual drive, electric/natural gas
1 — 30 mgd, dual drive, electric/natural gas
Total capacity of 135 mgd

Emergency standby capacity of 75 mgd

Flash Mix Basin

14.75 x 14.75' x 31.58’ deep

Single vertical shaft mixer

Counter-flow rotation

Application point for alum, chlorine,
fluoride, polymer, and carbon

Rated capacity 108 mgd w/ partial bypass

Slow Mix/Settling Basins

Four double-deck basins with series flow

2 — 2.865 MG capacity, five 60’ shafts
per basin, 4 paddle wheel sections

2 — 4.3 MG capacity, eight 60’ shafts per
basin, 4 paddle wheel sections

Retention time at 108 mgd {flash mix
capacity) is 3 hours and 11 minutes

Treated Water Elevated Storage
South — 5.0 MG, 640 Hartrey Avenue
North — 7.5 MG, 2536 Gross Point Road

Filters

Anthracite-capped rapid sand filters

12 — 3.19 mgd, 738 ft* each, surface
loading rate of 3 gpm/fit®

12 — 8.01 mgd, 1,391 ft* each, surface
loading rate of 5 gpm/ft®

Total rated capacity of 134 mgd

Automatic surface and backwash system
on all 24 filters

Treated Water Ground Storage

8 clearwells beneath filters — 4.4 MG fotal
1 clearwell beneath NU parking lot — 5.0 MG
Total Plant Storage — 9.4 MG

High Lift Pumps

1—15 mgd, electric motor driven

2 — 25 mgd, electric motor driven

1~ 10 mgd, dual drive, electric/natural gas
2 — 15 mgd, dual drive, electric/natural gas
1 —22 mgd, dual drive, electric/natural gas
1 - 20 mgd, natural gas engine

Total capacity of 147 mgd

Emergency standby capacity of 82 mgd

Wash Water Pumps
2 — 20 mgd
2—-10 mgd

Detention Tank

80" x 192’ x 12’ deep, divided in 2 sections
Total capacity of 1.1 MG

1 — submersible sludge pump at 700 gpm

Legend: MG = million gallons; mgd = million galions per day; gpm = gallons per minute

Water and Sewer 2016 Annual Report



Water Treatment Schematic

Water supply from The Evanston Water Treatment Plant provides conventional
3 intakes in treatment (mixing, flocculation, sedimentation, and filtration).
Lake Michigan Filtered water gravitates to 8 clearwells with a total volume of
4.4 MG and a separate 5.0 MG clearwell. Total filtration
capacity is 134 mgd. Firm filtration capacity (one filter out of
Chlorine Feed service) is 126 mgd. Rated capacity of the plant is limited by
< at Intake Cribs the size of process piping to 108 mgd.
(Quagga Mussel Control)

Introduction

SUCTION
WELLS (&
(3) &
l <«—] Finished Water
1 Sampling Point
LOW LIFT Pumps 4,56 @ 15 mgd each
PUMPS Pumps 7,8,9 @ 30 mgd each Pump 2 @ 10 mgd
Pumps 3,4,5 @ 15 mgd each
P 6 @ 22 mgd
Pumb 7 @ 20 mod HIGH LIFT
Pumps 8,9 @ 25 mgd each PUMPS
FLOCCULATION SEDIMENTATION FILTRATION

CLEARWELLS
& RESERVOIR

FLASH
MIX
24 dual media rapid sand filters Post-Chlori
Alum Filtration rates of 35 gpmift? ot Lnlorina

Pre-Chlorine 134 mgd total capacity Phosphate
Polymer
Fluoride
Carbon

Volume (MG) 0.109 2.384 13.616 1.730 9.560*

Notes:
*based on 8.0' depth

Water and Sewer 2016 Annual Report



Introduction

Water Works Improvements (1874 to 2016)

1874

1913

1923

1934

1944

1949

1956

1964

1971

1974

1976

1981

1982

1983

1984

Evanston Community Water System established

Constructed 12 mgd filter plant

Expanded filter plant to 24 mgd

Constructed 5.0 million gallon underground reservoir at plant site
Contracted to supply water to Skokie

Constructed high [ift (finished water) pumping station

Expanded filter plant to 48 mgd

Constructed slow mix basins 1 and 2

Constructed 48" intake and low lift {raw water) pump station
Constructed 36" feeder main to Skokie

Expanded filter plant to 72 mgd
Consfructed additional 36” feeder main {o Skokie
Constructed slow mix basins 3 and 4

Installed 20 mgd high lift pump and natural gas engine
Constructed filter wash water detention basin, 1.1 MG capacity

Constructed 54” intake, 5,340 feet in length
Extended 48" infake to 5,300 feet in length

Constructed material storage building at south water tank yard

Installed 3 new boilers (2 — 50 HP and 1 — 20 HP)

Replaced 5 kV switchgear and motor starter equipment for low lift pumps
Upgraded slow mix equipment in basins 1 and 2

Installed two 30 mgd low lift pumps
Replaced 5 kV motor starter center for high lift pumps

Constructed new chemical building and chemical feed system
Installed a 500 kW emergency generator
Rehabilitated six 1914 and six 1924 filters to increase rate to 3 MGD per filter

Constructed 5 MG standpipe with booster station to replace the 1.5 MG
elevated tank in southwest Evanston

Water and Sewer 2016 Annual Report 6



1985

1986

1988

1989

1990

1991

1992

1994
1995

1996

1997

1998

Introduction

Began selling water to Nerthwest Water Commission at the rate of 10 MGD
Installed dual drive 22 MGD high lift pump and new piping

Installed two 48" diameter pipes from reservoir to east side of high lift suction
tunnel

Completed system automation which provided a microprocessor-based digital
control system to perform control and supervisory functions

Constructed a 7.5 MG standpipe with booster station to replace the 1.0 MG
elevated tank in northwest Evanston
Began pumping to Northwest Water Commission reservoir in Des Plaines

Installed two 700 gpm sludge pumps with automatic samplers in the settling
basins along with 3,400 feet of 8" diameter sludge main from the Filtration
Plant to the MWRD interceptor at Lincoln Street and Asbury Ave

Completed filter control upgrade to microprocessors

Turndown and extension of 48" raw water intake lines into North and South
suction wells
Upgraded west filter influent valves from 16" to 24"

Upgraded electrical substation and switchgear to 3,750 kVA
Upgraded west filter effluent piping

Installed chiorine feed system to intakes for zebra/quagga mussel control
Installed a 15 MGD high lift pump to replace cne 8 MGD pump and one 6
MGD pump

Installed two 48" diameter butterfly valves on suction piping from reservoir to
high lift suction wells

Installed hydrofluosilicic acid tank and feed system in garage #6

Installed 60" diameter flash mix bypass pipe to influent duct of settling basins
Replaced slow mix equipment and flushing system in basins 3 and 4
Replaced 480 V filter plant switchgear

Installed blended phosphate system and initiated blended phosphate
treatment for corrosion control

Constructed new chemical storage and handling building
Replaced Low Lift Pump #6 gasoline engine with natural gas engine

Replaced 1949 filter building roof
Constructed loading dock on 1913 filter building

Replaced High Lift Pump #2 gasoline with a natural gas engine

Replaced Low Lift Pump #5 and #7 dual drive gasoline engines with natural
gas fueled engines

Water and Sewer 2016 Annual Report 7



2000

2001

2002

2003

2004

2005
2006

2008

2009

2010

2012

2013

2014

2015

2016

Introduction

Installed individual effluent turbidimeters on ali 24 filters

Converted High Lift Pump #3 to dual drive
Replaced filter bottoms and rehabbed six filters in 1948 filter addition

Completed installation of automatic fixed radio meter reading system
Replaced effluent settling basin sluice gates with rectangular butterfly vaives

Instalied uninterruptible power supply to filtration and pumping equipment

Constructed garages east of the settling basins
Constructed an access way to the chemical building from filtration division
Installed a scrubber

Replaced Low Lift Pump #4 gasoline engine with natural gas engine
Replaced Low Lift Pump #7

Renovated administrative offices
Expanded filter shop area

Implemented AQUAS (Harris) Utility Billing System
Installed anchor ice and zebra mussel control systems in 54” intake

Installed a 25 kW solar energy facility on the high lift pump station roof

Rehabilitated Filters 19-24 with new media, underdrains, and backwash
equipment

Rehabilitated the 1963 filter building structure and roof

Replaced all windows in the high lift pump station

Replaced electrical switchgear in high lift pump station

Modified electrical distribution equipment and settings on protective devices
throughout the water treatment plant to reduce arc flash hazards

Conducted comprehensive maintenance and evaluation of electrical
Switchgears

Replaced five roofs. Boiler Room, Low Lift Pumping Station, Chemical
Building, and 1948 Filter Building (2 roofs), replaced master flow meter on the
48" diameter feeder main to Evanston and Skokie

Improvements to one of the water plant intakes, upgrade/replacement of the
City’s automatic meter reading and billing system, and chlorination equipment
replacement.

Completed standpipe painting and replaced four roofs (1964 Filter Building
Clerestory, 1948 Filter Building Clerestory, Filter Cross Corridor & Chlorine
Building).

Water and Sewer 2016 Annual Report 8



Introduction

Notes: MG = million gallons
mgd = million gallons per day
HP = horsepower
kV = kilovolt
kW = kilowatt
kVA = kilovolt-ampere

Water and Sewer 2016 Annual Report 9



Service Area & Population

Area
(Square Miles)

Introduction

2016
Persons*

Evanston 7.8

NORTHWEST WATER COMMISSION

Arington Heights 166
BuffaloGrove 95
Palatine ) . 1386 )
DesPlaines 4.4

0

1
Total Served T g

0

75927
64,821

75926
_ 41508

*U.S. Census Bureau, 2015 Estimate

Village of Wilmette

Village of
Skokie

City of Evanston
Water System

i Water Intake

w— City of Evanston Water Main
Northwest Water Commission
Skokie Feeder

- Water Treatment Plant

. Standpipe
www*North Shore Channel
/"7 Municipal Boundary

Bl e B e e
B)

s

~ uebyorn

City of Evanston

City of Chicago

00 128.25 0.5mi

A AN
]
H
|
i

Water and Sewer 2016 Annual Report

10



Pumpage to Distribution

Introduction

2016 Pumpage to Distribution (MG)

Evanston
3,059.358
21%

NWC
8,664.097 Skokie
60% 2,795.396
19%

2016 Total Pumpage: 14,518,851,000 gallons

2015 Pumpage to Distribution (MG)

Evanston
2,790.010
21%

NWC
7,846.900
59%

Skokie
2,786.896
20%

2015 Total Pumpage: 13,423,806,000 gallons

Water and Sewer 2016 Annual Report

11



Water Revenues*

Introduction

2015 2016
Evanston Water Sales $6,651,000 $6,987,878
Skokie Water Sales $2,800,000 $2,941,912
NWC Water Sales $5,130,000 $5,695,812
Debt Proceeds $3,525,000 $230,000
Miscellaneous Revenue** $527,375 $629,414
Total Water Revenue $18,635,390 $16,487,032

$20,000,000 -
$18,000,000 -
$16,000,000 -
$14,000,000 -
$12,000,000 A
$10,000,000 -